SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 7 / 15MHz

v ||| Spe
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -46.83 dBm -21.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -46.84 dBm -21.84 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -46.85 dBm -21.85 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.11539 GHz -46.99 dBm -21.99 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31165 GHz -44.,16 dBm -19.16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.02766 GHz -44,38 dBm -19.38 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -41.18 dBm -16.15 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99805 GHz -41.42 dBm -16.42 db
10.000 GHz 18.000 GHz 1.000 MHz 17.87576 GHz -38.93 dBm -13.93 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.89126 GHz -38,97 dBm -13.97 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90063 GHz -39.26 dBm -14.26 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89013 GHz -30,01 dém -14.01 d&
—_— —_—
)i 2 )i [
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Date: 15.JUN.2021 11:39:34 Date: 15.JUN.2021 11:42:08

Highest Channel / QPSK

oI
v
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm yaa A
'!B““"WNLW iy -
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 998,30335 MHz -46,90 dBm -21.90 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -47.13 dém -22.13 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.96540 GHz -44,37 dém -19.37 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -41.33 dBm -16.33 dB
10,000 GHz 18,000 GHz 1.000 MHz 1788776 GHz -38,98 dBém -13.98 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.90713 GHz -39.36 dBm -14.36 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 7 / 20MHz

v ||| Spe
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
- N . -40 dBm e ——— x
.WF""L.. b v , -f"ﬂ..w-w
-
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -46.94 dBm -21.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -46.80 dBm -21.80 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -46.70 dBm -21.70 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47088 GHz -47.18 dBm -22.18 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29955 GHz -44,24 dBm -19,24 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03208 GHz -44,20 dBm -19.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85705 GHz -41.39 dBm -16.39 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85106 GHz -41.46 dBm -16.46 db
10.000 GHz 18.000 GHz 1.000 MHz 17.80426 GHz -38.89 dBm -13.89 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.89826 GHz -38.,95 dBm -13.95 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90263 GHz -39.27 dBm -14.27 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.88913 GHz -30.22 dBm -14,22 d&
—_— —_—
il 7 il A
L JL ) L JL J
Date: 15.JUN.2021 11:53:38 Date: 15.JUN.2021 11:56:13

Highest Channel / QPSK

Date: 15 JUN.2021 12:00:11

oI
v
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm D "
— WM“WW hd
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976,48926 MHz -46,89 dBm -21.89 d&
1.000 GHz 2,490 GHz 1.000 MHz 1.97488 GHz -47.28 dBém -22.28 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.28600 GHz -44.26 dém -19.26 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.99655 GHz -41.31 dBm -16.31 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.88876 GHz -39.02 dBém -14.02 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.89413 GHz -39.23 dBém -14.23 d&
i
JL J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG140852B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
40 Normal Voltage 0.0005
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0034
PASS
-10 Normal Voltage 0.0038
-20 Normal Voltage 0.0005
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.

3. EUT can't operate outside the temperatures between -20 °C and 40 °C.

TEL : 886-3-327-3456 Page Number T A7-24 0of 24
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 12

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 12 / 10MHz

RB Size Full RB

16QAM

64QAM Limit: 13dB

Middle CH 4.90

Full RB

Full RB Result

5.83

6.32

PASS

LTE Band 12/ 10MHz / QPSK

Middle Channel / Full RB

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
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F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,37 cbm 26,10 dbm 5.73 dB 2.36 dB 414 OB 4.90 dB 5.39 dB Trace 1 | 19,35 cbm 26,10 dbm 5.75 dB 2.93 dB 4.90 dB 5.83 dB 5.49 dB
L — S — —
L [ [ CEEREEEN ] W e
LTE Band 12 / 10MHz / 64QAM LTE Band 12 / 10MHz / 256QAM

Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
=l
o
00
1E- T
kS
C N/A
1
B
!
1
B
F 707.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1853 cbm 26,46 dbm 7.93 dB 2.99 dB 5.01 dB 6.32 dB 7.10 dB
——
[ EEERREE ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 122 | 300 | 3.01 @ 491 | 492 | 981 | 971 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.22 - 3.02 - 4.87 - 9.81 - - - - -
TEL : 886-3-327-3456 Page Number 1 Al2-2 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,10 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 11,10 dB @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.46 dBm)| 14.93 dBm)
707.04970 MHzZ| 707.86360 Mz
20 20
X ndB 26.00 dB 26.00 dB
104 g AN B 1.228000000 MHz 104 Rt P v 1.216800000 MHz|
I Qfactor 575.8] 7 581.7]
0 di S 0 d 7
ry v r4 \
-tod \’ ) -10 d
/ \ /
20 d ] 20 1
I oy . ==
A -~ v Poy e A g
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.0497 MHz 15.46 dBm ndB_down 1.228 MHz ML 707.8636 MHz 14.33 dBm ndB_down L2168 MHz
TL 1 705.8816 MHz -10.31 dém ndd 26.00 dB TL L 706.593 MHz -11,33 dam n 26.00 dB
T2 1 708.1098 MHz -10.42 dBm Q factor 575.8 T2 1 70B.1098 MHz -11.42 d8m Q factor 581.7
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm) ™M1[1] 15.51 dBm)
707.95550 MHzZ| 706.90120 MHz
= 26.00 dB @ ndB 26.00 dB
104 - 2.997000000 MHZz 104 A A B 3.009000000 MHZ|
T Q factor 236.2] / Q factor 234.7
/ !
o di ; 0di
T—‘l‘ i
10 df 10 d 2 7
Y / \
20 d 20 d y
/ \
-30 ~ |30 ——— = e
A A [ SN P S I ey -
e od
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.9555 MHz 16.12 dBm nd@ down 2.997 MHz M1 1 706.3012 MHz 15.51 dBm nd@ down 2,009 MHZ
TL 1 705.9835 MHz -9.92 dBm nd8 26.00 dB TL L 706.0135 MHz -10.54 dam nd8 26.00 dB
T2 1 708.9805 MHz -9.47 dBm Q factor 236.2 T2 1 709.0225 MHz -10.67 d8m Q factor 234.7
L U J wa L JU J L]
Spectrum pectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 53 dBm)| ™M1[1] 12.95 dBm)
705.76200 MH?Z| 707.87000 MHz
= [ ndB 26.00 dB @ M1 26.00 dB
o il AP A e B P R, 4.905000000 MHZ, 04 e X . 4.915000000 MHZ|
’I‘ Q factor 1 143.9 )/ \ 144.0
od od L
T4 /
-tod - -10 o 7
/ f
204 + : 20d
/ \ /‘ \'
-30 i P 'l oY g
Byieir Py, SN Ty A V= T
-40 ds
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 705.762 MHz 13.53 dBm nd@ down 4.905 MHz M1 707.B7 MHz 12.95 dBm nd@ down 4915 MHZ
TL 1 705.042 MHz -12.27 dm nd8 26.00 dB TL L 705.052 MHz -12.74 dBm 26.00 dB
T2 1 709.948 MHz -12.31 dém Q factor 143.9 T2 1 709.968 MHz -13.37 dém 144.0
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG140852B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.66 dBm)
705.1420 MHz,
= N ndB 26.00 dB @ s ndB 26.00 dB
o | e B T 9.810000000 MHZ 04 T T T 9.710000000 MHZ]
Q factor 2.3 7 Q factor Ty 72.6
4 [ 4 / \
a —7 o ] t
-10 df ’t -10 d I,]’
204 "l 20d
A o v ) Al )\
3 o T
40 df
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.038 MHz 15.55 dam nd8 down 9.81 MHz ML 705,142 WAz 14.66 dBm nd8 down 9.71 Wz
T1 1 702.585 MHz -9.97 dBm nd8 26.00 dB T1 L 702.665 MHz -12.06 dBm nd8 26,00 d8
T2 1 712.395 MHz -10.60 dBm Q factor 72.3 T2 1 712.375 MHz -11.13 dém Q factor 72.6
L I 4 [S JL -

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

J

Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 140 dBm)| ™M1[1] 14.65 dBm)
707.31820 MHz
= -(’\ 26.00 dB @ nd 26.00 dB
d \ 3| S, 1.219600000 MHz . i S U N N 3.021000000 MHZ|
w [ - 580.0) i Q factor ™ 234.5
I |
o 7 0 7 T
10 d "" -10 di /,! -
\
204 / 20d
! /
a0 30 - =
NP N P A Nar P RV [
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.3182 MHz 13.40 dam nd8 down 1.2196 MHz ML 70B.3232 MHz 14.65 dam nd8 down 3.021 WAz
T1 1 706.8846 MHz -12.92 dbm nd8 26.00 dB T1 L 705.9775 MHz -11.40 dbm nd8 26.00 dB
T2 1 708.1042 MHz -12.45 dBm Q factor SB0.0 T2 1 70B.99BS MHz -11.08 d8m Q factor 234.5
L I 4 - [S JL -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.91 dBm) 14.40 dBm)
705.89200 MHz 708.9590 MHz,
= M1 26.00 dB @ 26.00 dB
w0 o . 4.865000000 MHZ| 0d SEPASY SN 9.810000000 MHZ|
j - 145.1 ! 72.3
od i 0
-10 df ‘f -10 d [
20d r - 20d 1
/ \ \
-, / et
a0 e - a0 =
e ) R o e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 705.892 MHz 12.91 dsm nd8 down 4.865 MHz ML L 7DB.959 MHz 14,40 dBm nd8 down 9.81 WHz
T1 1 705.042 MHz -12.96 dm nd8 26.00 d T1 L 702,565 MHz -11.30 dbm nd8 26.00 dB
T2 1 709.908 MHz -13.27 dém Q factor 145.1 T2 1 712.395 MHz -12.05 dém Q factor 72.3
L I 4 - [S JL 4 -
TEL : 886-3-327-3456 Page Number 1 Al12-4 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.08 | 1.09 | 273 | 273 | 448 | 4.49 | 9.03 | 9.03 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.08 - 2.72 - 4.49 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number 1 Al2-5of 24
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SPORTON LAB.
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Report No. : FG140852B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.29 dBm) ™M1[1] 14.20 dBm)
0 s 707.04970 MHZ| - 707.05600 MHZ]
X . Occ Bre 1.082517483 MHz b5 Occ B 1085314685 MHz,
T oy T LI PRI PN
10d 7ol Vs v \ 104 PAalASEY e S
0 di 3 0 d i I
/| ) f \
10 d - -10 di A
/ i \
204 [ 20d /
{ { \‘
a0
p - 2 AT Y RN -
J;E/-*‘L"“'“ B v |y A P S et T e
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.0437 MHz 16.29 dam ML 707.0S8 MHz 14,20 dBm
T 1 706.96014 MHz 10.01 dBm Oce Bw 1.082517483 MHz TL L 706.95455 MHz 7.61 dm Oce Bw 1.085314685 MHz
T2 1 708.04266 MHz 9.40 dam T2 1 708.03986 MHZ 8.28 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.04 dBm) 15.04 dBm)
- . 707.60790 MHz - 708.74080 MHZ]
_ X o 2.727272727 MHz 2.733266733 MHZ
Y N N A Ve N g2 T A .
10d 104 -
| / i
\ { \
od 0 d
.\
10 df 7 ,\ 10 d
204 1 v 20d 1
[
/ 3\ J
a0 -30 = = —
oy g RV A NNy Ve = -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6079 MHz 16.04 dBm ML DB, 7408 MHz 15.84 dam
T 1 706.13337 MHz 9.78 dBm Oce Bw 2.727272727 MHz TL L 706.13936 MHz 9.04 dBm Oce Bw 2.733266733 MHz
T2 1 708.86064 MHz 10.49 dam T2 1 708.87263 MHZ 8.55 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.26 dbm)| 1521 dBbm
706.06100 MHz 708.56900 MHZ]
= yb Occ B 4.475524476 MHz @ 4.485514486 MHZ
R A A Ti . T2
104 S, A W a Ny AN 10 d Jaa)
/ | /
0 d 1 0 d
/ \ /
10 d - - -10 di -
/ \ / “
204 1 . 20d !
[ \ N ! i
a0 3 - 30 .
Ny v e W i e Ay Ry Y = e
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.881 MHz 14,26 dam ML 7DE.569 MHz 15.21 dam
T 1 705.26224 MHz 8.73 dBm Oce Bw 4,475524476 MHz TL L 705.24226 MHz 8.34 dBm Oce Bw 4,485514486 MHz
T2 1 709.73776 MHz 9.65 dam T2 1 709. 72777 MHz 8.27 dam

L U
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.04 dBm) 14.94 dBm)
- 705.9420 MHz - 708.8190 MHz,
Occ Bre 9.030960031 MHz R 9.030969031 MHZ
A e a [ P o Py s NP
10d 3 104 N Vaatas ~ o
/ \ f
od 0 d "
[ /
-10 df -10 d
{
204 20d /
BE P ke
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,942 MHz 16.04 dBm ML 7DE.B10 MHz 14,94 dBm
T1 1 702.9645 MHz 9.76 dBm Oce Bw 9.030965031 MHz T1 L 702.9645 MHz 9.50 dBm Oce Bw 9.030969031 MHz
T2 1 711.9958 MHz 9.46 dam T2 1 7119955 MHz 8.73 dam

LTE Ban

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.75 dBm)| 13.00 dBm)
- 707.69020 MHz - 930 MHz
'i—o:\:Rw 1.082517483 MHz 2.715284715 MHz|
1wd AN prr P DL s 10 d T3 e A PN N e,
i / | A [
o - 0 +
/ \ / \
10 df 7 T 10 d v
/ 7
204 , ! 20d \
{ | i 4
/ b
-0 ~ VN Y oy h a
AV
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6902 MHz 13.75 dam ML L 70B.2493 MHz 13.80 dam
T1 1 706.96294 MHz 6.69 dBm Oce Bw 1.082517483 MHz T1 L 706.13936 MHz 7.67 dm Oce Bw 2.7152B4715 MHz
T2 1 708.04545 MHz 8.00 dam T2 1 70B.85465 MHZ 8.16 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.54 dBm) 13.76 dBm)
- 708.49900 MHz - 711.2360 MHz,
O By 4.485514486 MHz ,‘l 0.010989011 MHzZ|
10 di L a - I\ - - 10d T L T S ]
i y Y
od t od f ¥
| / \
~1od L -0 d -
/ \ /
204 7 T 20 4
/ Yl R = / [
U Ly o " 720467 =
-40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.493 MHz 13.54 dam ML 711.236 MHz 13.76 dam
T1 1 705.26224 MHz .47 dBm Oce Bw 4,485514456 MHz T1 L 703.0045 MHz 6.81 dBm Oce Bw 9.010969011 MHz
T2 1 703.74775 MHz 8.13 dam T2 1 7120158 MHz 7.47 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLINEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS PASES
20 dBm 20 dém:
Ir\
10 dBm 10 dBm f I
odB 0 dem }
-10 dem -10 dBm 7
SPURIOUS_LINE_ABS
-20 dem -20 dBm r)'
-30 dém -30 dBm
-40 dam 40 au‘.ﬂf\l‘ .
/ -
-50 dem sqdgm -
S . b d |
~HI T 60 dBm i =S
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -31.23 dém -18.23 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.73327 MHz 19.77 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -26.58 dBm -13.58 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00594 MHz 30,94 B 17,94 dB
589.000 MHz 701,000 MHz 100,000 kHz 699.24675 MHz 20.25 dBm -9.75 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 37.46 dBm ig46 B
I ' re | i -
Date: 12.JUN.2021 09:55:43 Date 10:01:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHAEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm Y 10 dpm pRepmonma,
/ | f !
ode { \ 0 dBm :
-10 dem ‘
SPURIOUS_LINE_ABS I‘ l
-20 dem 1
-30 dem
-40 dem WS ¥ i -
\
50 dam s 50 dem RS
[ NS S e
B0 e 50 dBm e
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 69826420 MHz -36.08 dém -23.08 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.91009 MHz 11.65 dBm -18.35 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.92522 MHz -40.33 dBm -27.33 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 07148 MHe 3761 dom 2461 b
599.000 MHz 701.000 MHz 100.000 kHz £99.92008 MHz 11.87 dém -18.03 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -34.55 dBm -21.95 dB
T
)i i )
Date: JUN.2021 09:53:38
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ssamonias. FCC RADIO TEST REPORT Report No. : FG140852B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine H‘\ S
10 dBm fm 10 dBm If
0 dby { \l 0 dem ,
-10 d8m 1 -10 dBm
SPURIOUS_LINE_ABS \ I
-20 dem v -20 dBm /\A
-30 dBm P 1 -30 dem ‘) V\
40 derm n W -40 dembh
/ Ll \
50 dem - ‘\‘N 50 gen
M"mmmww S IR v "
~s0ter 60 dem e _
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -32.34 dBm -19.34 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,75524 MHz 18.49 dBm -11.51 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99995 MHz -34.20 dbm -21.20 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00185 Wz -31.54 dBm -13.84 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.23676 MHz 19.14 dBm ~10.86 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.34 dbm -19.34 dB
T
i [ i 1 )
Date:r 12.JUN.2021 09:55:02 Date 1z 10
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGIE CHNEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm - 10 dBr“.}/ . \
0ds / \‘ 0 dem- i
|
-10 d8m ! | -10 :IBL &1
SPURIOUS_LINE_ABS ‘ \ |
-20 dem f \ -20 df }
-30 dBm ‘ : -30 dpm
-40 dem Ty e di U\ B
) — 40 dem
o
-50 dBm -50 dem =
-\_4_“_
I S—
=anHEm -60 dem =
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -34.31 dBm -21.31 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.18382 MHz 11.07 dBm -18.93 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,95230 MHz -37.74 dbm -24.74 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,02353 Wz -36.14 dBm -23.14 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.79021 MHz 11.16 dBm ~18.84.d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -32.55 dbm -19.55 dB
T
) i )
2.JUN.2021 09:54:20
TEL : 886-3-327-3456 Page Number 1 A12-9 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG140852B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine A S
A [ 1
10 dem / \ 10 dBm: l ]|
|
ode ‘ 0 dBm K i
-10 d8m -10 dBm
SPURIOUS_LINE_ABS k H
-20 dem i -20 dBm ﬂ/
-30 dBm \ﬂ% -30 dem
v | 3
40 dem -40 derry T \
/ | \
-50 dam - T -50 dejn
S et s e |
o 60 dem ]
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -33.12 dBm -20.12 dé 714.000 MHz 716.000 MHz 100.000 kHz 715,75724 MHz 17.86 dBm -12.14 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99036 MHz -32.52 dbm -19.62 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,00475 MHz -33.01 dBm -20.01 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.24076 MHz 17.62 dBm ~12.38 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.89 dbm -19.89 db
T
i [ i 1 )
Dater 1 JUN. 2021 10:04:08

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 7 10 dém
0o f \\
-10 dBm ! '1
SPURIOUS_LINE_ABS J |
20 dem [ }
-30 dBm -w L~
e —
-40 dBm 40 dBm S
-
. - .
-50 dBm = -50 dBm
.y
| T ] /”/ e
<GETiir -60 dem =
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -33.62 dBm -20.62 05 714.000 Miz | 716,000 MMz 100,000 Kiz TR 550 cBm -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,94850 MHz -37.11 dém -24.11 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 05639 MHz 36.05 dBm 2305 de
599.000 MHz 701.000 MHz 100.000 kHz 699.59441 MHz 10.25 dém -19.75 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.86 dBm -19.86 dB
T
I 1 P
2.JUN.2021 10:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG140852B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (\ 20 dkine '\ s
I
10 dBm f 10 dBm / \
0ds f ll 0 dem T
10 dem | -10 dBm |
SPURIOUS_LINE_ABS \ I
-20 dem -20 dBm
-30 dem 1 u\“ f\\ -30 dem "\ pf‘ 1
-40 dBm v JJ’ | m dBrm ! uw:ln \\ =
VAT AT
i Ry LA i N
I SRS S ]
Ea -60 dem =
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.03 d&m -15.63 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.75874 MHz 19.61 dBm -10.39 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99935 MHz -19.67 dBm -6.67 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00325 MHz ~19.69 dBm ~6.60 dB
£99.000 MHz 702,000 MHz 100.000 kHz 599.23526 MHz 19.98 dém -10.02 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.87 dBm -15.87 dB
T
) v I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBy 10 dBg
0 dB }' + dem. L\
-10 dem - ‘ 10 dBm :
SPURIOUS_LINE_ABS ’ \
-20 dem l 20 dBm L
-30 dem -30 dem
/f "UM
-40 dBm ——— -40 dBm T
O PSS .
o~
50 dBm - 50 dem —
~|
-60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -33.09 dém -20.09 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.69081 MHz &.12 dBm -21.98 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99975 MHz -27.92 dBm -14.52 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00495 MHe 27 77 dBm 1477 db
599.000 MHz 702.000 MHz 100.000 kHz 70065285 MHz 8.54 dBm -21.46 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.39 dBm -15.39 dB
Y
I 1 P
2. JUN.Z2021 10:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE |ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine i S
ir\ [ 1l
10 dem f l 10 dBm: { \
0dB f w 0 dem ‘
-10 d8m ! -10 dBm {
SPURIOUS_LINE_ABS L J‘
-20 dem y -20 dBm
-30 dBm /?ﬂ \& ln\ -30 dém /"\\ P“ ?
-40 dBm A0 dBm \
7 i Y
f'\
. AL "W \ Ml V/'? } lm‘l A
S0 dem: = \/ L r— -S0\dem: W L ka T
e I N RS S \_J Wl S \-,_“_"m_.
“sorem 50 dBm P
Start 690.0 MHz 3003 pts stop 702.0 MHz | |[[Start 715.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -30.25 dém -17.25 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.79471 MHz 19.38 dBm -10.62 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99935 MHz -22,48 dbm -9.48 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00165 MHz -21.95 dBm -5.96 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.20829 MHz 19.03 dBm ~10.97 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.02 dbm -18.02 dB
T
i [ i 1 )
Date:r 12.JUN.2021 10:08B:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 1007100 SGL Caunt 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
¥ ; ; AKS Line _§PURIOUS_LINE |ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dBm
— ; ) R T
ode Ir ; dem \
| \ \
-10 d8m } k10 dem :
SPURIOUS_LINE_ABS f ]|
-20 dem J -20 dBm L
-30 dBm -30 dem
/{ q\\,,. o
_40 dem —— 40 dem
I s
e —
-50 dBm = -50 dBm ===
e
Ny \\
-60 dBm
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -33.49 d&m -20.49 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,32010 MHz 7.42 dbm -22.58 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99545 MHz -29.61 dbm -16.61 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00834 MHz -29.31 dBm -16.31 dB
599.000 MHz 702.000 MHz 100.000 kHz 700.25724 MHz 7.31 dém -22.69 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.50 dbm -17.50 dB
T
) i )
2.JUN.2021 10:07:39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine .\ S
10 dBm 10 dem f '\
ode 0 dBm /
-10 d8m -10 dBm 7
SPURIOUS_LINE_ABS ‘
-20 dem -20 dBm
-30 dBm ]l\ -30 dem i
| [ ]
-40 dBm: M dem
/ [ Ao AT I
-50 dem f\‘\’ / [TTAN n’n Sd@‘ AR K .j'f \ N
Ve " oy
s SRS R B W el OV N
falpelopy -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.88 dBm -18.68 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.78571 MHz 18.38 dBm -11.62 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99965 MHz -23.69 dBm -10.65 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00005 MHz -22.45 dBm -3.45 dB
£99.000 MHz 702,000 MHz 100.000 kHz 600.28322 MHz 17.61 dém -12.39 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -32.53 dBm -19.53 dB
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SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
. . enmma W P RN R ) . i S NN R
-50 dBm
- L
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 687.52519 MHz -56.04 dBm -43.04 dB 30.000 MHz 690.000 MHz 100.000 kHz 637.57897 MHz -57.68 dBém -44.68 dB
725,000 MHz 1.000 GHz 100.000 kHz 9£8.93247 MHz =-57.18 dBm -44,18 dB 725,000 MHz 1,000 GHz 100.000 kHz 981.62834 MHz -57.04 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.60 dBm -33.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -46.62 dBm -33.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -42.66 dBm -29.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42,56 dBm -29.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.928400 GHz -43,15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98000 GHz -43.22 dBm -30.22 d&
_— _—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
N I et SR N
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 628.77964 MHz -57.67 dBém -44.67 dB
725.000 MHz 1.000 GHz 100.000 kHz 931,53745 MHz -57.07 dem -44.07 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49838 GHz -46.52 dbm -33.52 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.00587 GHz -42.66 dBm -29.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.97801 GHz -43.29 dém -30.29 d&
i
I J -
Date: 12.JUb
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LTE Band 12 / 3MHz

pectrum < ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS s
-10 difE— -10 ddff
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-20 dBm
-30 dBm
-40 dBm
o ) . MWW
-50 derr - -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz B687.97515 MHz -56.95 dBm -43.95 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.87978 MHz -57.78 dBm -44,78 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.82576 MHz -57.08 dBm -44,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 940.48582 MHz -57.26 dBm -44,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52587 GHz -46.46 dBm -33.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49538 GHz -46.60 dBm -33.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.69 dBm -29.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -42.49 dBm -29.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -43.,13 dBm -30.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98900 GHz -43,32 dBm -30.32 d&
—_— —
\ I ) ] ( Il J w
Date: 12.JUN.2D21 10:08:5 1 10:1
Spectrum [l:g-!]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
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-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" PR W T P VR
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 635.97909 MHz -57.65 dBm -44.65 dB
725.000 MHz 1.000 GHz 100.000 kHz 943,03536 MHz -57.10 dem -44.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48888 GHz -46.67 dbm -33.67 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,95026 GHz -42.63 dBém -29.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00550 GHz -43.25 dBm -30.25 d&
¥
JL J
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LTE Band 12 / 5SMHz

pectrum < ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS s
-10 difE— -10 ddff
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-40 dBm
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-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 687.82516 MHz -56.89 dBm -43.89 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -57.62 dBm -44.62 dB
725,000 MHz 1.000 GHz 100.000 kHz 977.17915 MHz =-57.27 dBm -44,27 dB 725,000 MHz 1,000 GHz 100.000 kHz 944 83503 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49288 GHz -46.70 dBm -33.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48238 GHz -46.56 dBm -33.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89826 GHz -42.63 dBm -29.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -42.45 dBm -29.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98750 GHz -43,36 dBm -30.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99050 GHz -43.21 dBm -30.21 dB
—_— —
\ I ) ] ( Il J w
Date: 12.JUN.2021 10:26:45 1
Spectrum lﬂvﬂ]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
v ottt sitrs P it
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 689.37505 MHz -57.53 dBém -44.53 dB
725.000 MHz 1.000 GHz 100.000 kHz 960.63216 MHz -57.25 dem -44.25 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.42 dbm -33.42 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99925 GHz -42.47 dBm -29.47 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99000 GHz -43.24 dBm -30.24 d&
¥
JL J
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. . s e e S PEGEPIREE N R ) i N N R
-50 derr -50 dBm
I o
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.47512 MHz -56.56 dBm -43.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.87501 MHz -56.59 dBm -43,59 dB
725,000 MHz 1.000 GHz 100.000 kHz 994.67597 MHz =-57.14 dBm -44,14 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.37548 MHz -56.99 dBm -43,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51337 GHz -46.61 dBm -33.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -46.66 dBm -33.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96925 GHz -42.52 dBm -29.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -42,62 dBm -29.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43,19 dBm -30.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -43.20 dBm -30.20 d&
_— _—
( ) ] o ( ] 7
D 10:36:3 1
Spectrum lﬂvﬂ]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
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-10 deRE—
| SPURIOUS_LINE_ABS_
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-30 dBm
-40 dBm
* —— ey el s el aesiv]
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 639.92501 MHz -57.57 dBm -44.57 dB
725.000 MHz 1.000 GHz 100.000 kHz 955.68306 MHz -56.78 dem -43.78 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.00 dBm -33.00 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92376 GHz -42,56 dBm -29.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98500 GHz -43.27 dBm -30.27 d&
¥
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samranas. FCC RADIO TEST REPORT Report No. : FG140852B
Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
40 Normal Voltage 0.0105
30 Normal Voltage 0.0110
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0102
-20 Normal Voltage 0.0089
20 Maximum Voltage 0.0096
20 Normal Voltage 0.0000
20 Battery End Point 0.0048

Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.

3. EUT can't operate outside the temperatures between -20 °C and 40 °C.

TEL : 886-3-327-3456 Page Number 1 A12-24 of 24
FAX . 886-3-328-4978
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LTE Band 13

Peak-to-Average Ratio

Mode

Mod.

LTE Band 13/ 10MHz

RB Size

QPSK
Full RB

16QAM 64QAM

Limit: 13dB

Middle CH

5.16

Full RB Full RB

Result

6.14

6.61

PASS

LTE Band 13/ 10MHz / QPSK

Middle Channel / Full RB

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
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F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2072 dbm 26,79 dbm 5.07 dB 2.43 dB 4.35 dB 5.16 0B 5.65 dB Trace 1 | 19.67 cbm 2661 dbm 5.94 dB 3.13 d8 5.16 dB 5.14 dB 5.57 dB
L — e —
i [T i [
LTE Band 13/ 10MHz / 64QAM LTE Band 13/ 10MHz / 256QAM

Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 11,10 b
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1 Y
F 782.0 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1563 cbm 26,65 dbm 8.02 dB 3.16 0B 5.33 dB ©.61 dB 7.51 dB
——
[ EEERREE ]

TEL : 886-3-327-3456
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Report No. : FG140852B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 490 | 489 | 9.83 | 9.87 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.85 - 9.79 - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-2 of 14

FAX . 886-3-328-4978
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LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.05 dBm) 13.66 dBm)
780.76100 MHz 780.91100 MHZ]
= nd 26.00 dB @ 1 26.00 dB
» —— B N 4.895000000 MHZ| . n .. o) n Pppm, 4.885000000 MHz|
W m.‘..mr‘h‘ 'F‘l 159.5 e \ 159.9)
od \‘ 0 di
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{ \ !
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60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.761 MHz 15.05 dBm nd@ down 4.895 MHz M1 7B0.911 MHz 13.66 dBm nd@ down 4,885 MHZ
T 1 779.552 MHz -10.63 dBm nd8 26.00 dB TL L 779.562 MHz -12.22 dbm n 26,00 d8
T2 1 784.448 MHz -10.92 dém Q factor 159.5 T2 1 7B4.448 MHZ -12.45 dam Q factor 159.9
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 1890 dBm)| MI[1] 17.58 dBm
11 782.9190 MHz 781.4610 MHz,
20 20
Ao P 26.00 dB P Jélrm‘ﬁ" ~ 26.00 dB
104 B 0.830000000 MHz| 10 4 w N\ 0.870000000 MHZ|
] Q factor 79.6 T Q factor 79.2
d P A
a T 0 T }
10 d ! 0d ¥ 15
- "] e 7 ] N
20 d - — 20 d ——— b
- L A h
a0 30
~a0 d 4 a0 d L
N N
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.918 MHz 18.30 dam nd8 down 9.83 MHz ML FBL4B1 MHZ 17.58 dam nd8 down 9.87 WHz
T 1 777.165 MHz -7.28 dBm nd8 26.00 dB TL L 777.085 MHz -6.686 dBm nd8 26,00 d8
T2 1 786.995 MHz -7.80 dBm Q factor 79.6 T2 1 7B6.955 MHz -8.89 dBm Q factor 79.2
L U J wa L JU J L]
Date’ 24 MAR 2021 00:06:31 Date: 24 MAR.2021 00.06.08

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.44 dBm) ™M1[1] 17.09 dBm)
780.56100 MHz 780.9210 MHz,
20 20
|;_\ nd 26.00 dB P 26.00 dB
. - - \.ﬁw‘, A 4.845000000 MHz| " d Bl T 9.790000000 MHZ|
W 4' T b"m.‘m?’\ ‘\ 161.1 0 f Q factor 79.8
od 0 di |
J
10 d ',) -10 di F
¥ f
I i
204 20d
PR, SV o P ~
N AT RV / e
] -30
i
-40 ds -40 di
NI Vo
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.581 MHz 13.44 dam nd8 down 4.845 MHz ML L 7B0.921 MHz 17.09 dam nd8 down 9,79 WHz
T 1 779.632 MHz -12.87 dbm nd8 26.00 dB TL L 777.105 MHz -9.25 dBm 26,00 d8
T2 1 784.478 MHz -12.93 dém Q factor 161.1 T2 1 7B6.B9S MHz -8.81 dBm 79.8
L U J wa L JU J L]
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 450 | 897 | 8.97 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.50 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-4 of 14
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.51 dBm) ™M1[1] 25 dBm
0 780.62100 MH?Z| - 781.24100 MHz
Oce By 4.485514486 MHz T Occ B 4.495504496 MHz
A A, Sy iy )
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.621 MHz 14.51 dam ML L TB1.241 MHZ 13.25 dBm
TL 1 779.75225 MHz 9.62 dBm Oce Bw 4,485514456 MHz T1 L 779.75225 MHz 8.27 dBm Oce Bw 4.495504496 MHz
T2 1 784.23776 MHz 8.72 dam T2 1 78424775 MHZ 8.42 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.41 dBm) ™M1[1] 14.74 dBm)
- “ 781.4010 MHz - 783.0790 MHz,
. . OccBw £.971028971 MHz ¥ OccBw £.971028971 MHZ
. N\ i A T e s v o
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| | /
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-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781.401 MHz 16.41 dam ML L 7B2.079 MHz 14,74 dBm
T1 1 777.5245 MHz 11.19 dBm Oce Bw £.971028971 MHz T1 L 777.5445 MHz 7.61 dm Oce Bw £.971028971 MHz
T2 1 7864955 MHz 10.15 dam T2 1 786.5155 MHz 9.53 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
11.69 dBm) ™M1[1] 13.62 dBm)
780.86100 MHz 7681.7200 MHz,
20 20
1 4.495504496 MHz 9.010989011 MHZ
od e R S T - 104 WA Aoerpe ~
! \ f
o d | | 0 di
Ji |
\ /
-10 d -10 de -
] i
20d -
[ N
30 -
! ]
40 d 40 d /
N e S
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.8B1 MHz 11.59 dam ML TBL.7Z MHz 13.62 dam
T1 1 779.75225 MHz 6.99 dBm Oce Bw 4,495504496 MHz T1 L 777.4845 MHz 7.64 dam Oce Bw 9.010969011 MHz
T2 1 784.24775 MHz 7.66 dam T2 1 786.4955 MHz 7.49 darm
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG140852B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
pectrum (=)|[spectrum ] E
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 20.00 dem Offset 11,10 d& Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 .a[':'mu BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS
' ]
10 dB JI 10 B H
0 dem 'I‘ 0 dBm l L
-10 dB: H‘ -10 dBm | \
-20 o ! I\ -20 dBm i
/|
o i an /
SPURIOUS_LINE_ABS, ’I 11 | SPURIOUS_LINE_ABS_ f \
-40 B : -40 dBm .
PN AL
-50 dB | ANu"* -50 dBm '
LI, <o EB:
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.81119 MHz -60.32 dem -25.32 d& 763,000 MHz 775.000 MHz 6.250 kHz 76542757 MHz -60.10 dBm -25.10 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.87707 MHz -47.85 dém -34.85 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.26658 MHz -48.91 deém -35.91 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.95559 MHz -53.86 dBm -40.86 di 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.42 dBm -41.42 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 19.77 dém -10.23 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 19.67 dem -10.33 dg
768.000 MHz 788.100 MHz 30.000 kHz 788.00504 MHz -54.11 dém -41.11 d& 788,000 MHz 738.100 MHz 30.000 kHz 788.08487 MHz -53.77 dém -40.77 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.34720 MHz -47.08 dBm -34.08 d& 788,100 MHz 793.000 MHz 100.000 kHz 788.27867 MHz ~47.12 dBém -34.12 dB
793.000 MHz 806.000 MHz 6.250 kHz B800.92857 MHz -60.31 dBm -25.31 dB 793,000 MHz 806.000 MHz 6.250 kHz 795.34416 MHz -60.22 dBm -25.22 dB.
i ) S [ ] ) wa

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur == || Spectrum

Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,10 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit Gheck PAES

20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG

10 dBm: 10 dém

Ao i

o de e 0 dem [Ty

-10 dBm — l & -10 dem — ,J }

-20 dBm { - -20 dBm ] T

J L, o . .

SPURIOUS_LINE_ABS i oo | SPURIOUS_LINE_ABS_ A | ‘\\\

-40 dBm ’/, - _%Tb -40 dBm v

50 dem [ s, 50 dém

AR, Ll

Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ

Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,95804 MHz -59.83 dém -24.83 de 763.000 MHz 775.000 MAz 6.250 kHz 774,97003 MHz -60.23 dbm -25.23 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -36.76 dBm -23.76 d& 775.000 MHz 775.900 MHz 100.000 kHz 77586448 MHz -48.09 dBm -35.00 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.97088 MHz -40.18 dBm -27.18 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -52.06 dBm -39.06 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.09890 MHz 6.25 dém -23.75 dB 776.000 MHz 788.000 MHz 100.000 kHz 78547652 MHz 5.99 dBm -24.01 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03312 MHz -47.95 d&m ~34.05 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02862 MHz -34.21 dbm -21.21 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,37657 MHz -43.12 dBm -30.12 d8 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -29.28 dBm -16.28 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.33117 MHz -60.21 dém -25.21 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.20130 MHz -60.29 dbm -25.29 dB
\
)i i ) e
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